

## **TEST REPORT**

Number: HGHT04644551

Oct 26, 2016

Date:

Applicant: KUANGING INDUSTRIAL., LTD

2F., 428, HSIN TAI RD., HSIN CHUANG DISTRICT, NEW TAIPEI CITY 24242 TAIWAN,

R.O.C

Attn: PETER CHAN

Sample Description As Declared:

No. Of Sample : One (1)

Fibre Content : 100% Polyester
Material : Woven Fabric
Finishing : With Backing
End Uses : Upholstery
Colour : Blue
Style No. : KH6248

Order No./PO No. : -Buyer's Name : -

Manufacturer's Name: KUANGING

Ref. : -

Applicant's Provided Care Instruction/Label: -

Date Received/Date Test Started: Oct 15, 2016

Prepared And Checked By: For Intertek Testing Services Ltd., Hangzhou

Vivian Zhao Manager





## **TEST REPORT**

Number: HGHT04644551

Tests Conducted (As Requested By The Applicant)

Abrasion Resistance (ASTM D3597-02 (2013) Section 6.4, Oscillatory Cylinder Method, Steel Screen Abradant With 3lbs Pressure Load And 4lb Tension Load):

Resistance

Warp 141,000 Cycles Weft 30,000 Cycles

Classification: Heavy Duty

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.